
 COMMISSION MEETING MINUTES 
July 19, 2017 

Meeting held at 2389 G. Avenue, Newport News, VA 23602 Page 1 of 23 

No. Topic Page 

1. Awards and Recognition 3 

a. Service Award 3 

b. Patent – Method and Apparatus for Wastewater Treatment Using
External Selection – Invented by HRSD and DC Water

3 

2. Consent Agenda 4 

a. Approval of Minutes 4 

b. Sole Source and Contract Award 4 

c. Sole Source 4 

3. Ferguson Park Interceptor Force Main - Bridge Span Replacement
Virginia Clean Water Revolving Loan Fund (VCWRLF)

5 

4. Army Base Treatment Plant Improvements – Phase III
Primary Clarifier Column Replacement/Repair and Rehabilitation Coating
Rejection of all Bids

6 

5. Forest Hill Avenue, Gloucester, Virginia
[...]
Bloomberg Commodity TR / 40% Barclays 
Aggregate 3.82% 3.82% 9.15% 4.42% 6.43% 5.75% 7.94% 9/1/2009

Portfolio Performance – Investment Assets
Quarter Ended March 31, 2017

3

-10.00%
-8.00%
-6.00%
-4.00%
-2.00%
0.00%
2.00%
4.00%
6.00%
8.00%

10.00%

1Q10 3Q10 1Q11 3Q11 1Q12 3Q12 1Q13 3Q13 1Q14 3Q14 1Q15 3Q15 1Q16 3Q16 1Q17

Un
an

nu
al

iz
ed

 M
ar

ke
t V

al
ue

 R
et

ur
ns

 b
y 

Q
ua

rte
r

Performance Comparison

Blended Benchmark Investment Assets

*Active Strategy implemented April 1, 2013.



TO:  General Manager 
 
FROM:  Director of Information Technology (IT) 
 
SUBJECT:  Information Technology Department Report for June 2017 
 
DATE:  July 6, 2017 
 
 
A. General  
 

1. The Operations and IT Departments are beginning to explore the potential 
use of artificial intelligence, machine-to-machine learning, and neural 
networking to further improve and enhance HRSD’s conveyance and 
treatment of wastewater.      
 

2. Working closely with members of the Engineering and Operations 
Departments and several contractors, staff assisted in the development of 
a configuration and testing plan for the integration of broadband cellular 
technologies to effectively handle the data requirements of the new 
Supervisory Control And Data Acquisition (SCADA) platform.  The 
installation and testing is scheduled to begin in August.  

 
3. Over the past year, staff has successfully managed the rewrite of a critical 

legacy software application known as OTIS, Operations Technology 
Information System.  The application, used for over twenty years in various 
forms, lacked both security features and compatibility with other 
applications.  Developed using Microsoft’s SharePoint portal product, the 
new OTIS is both secure and user friendly, providing managed access to 
operational and infrastructure-related documents, manuals, processes, and 
procedures for all HRSD treatment plants.   

 
4. Millions of computer users around the world were infected by a new and 

potentially destructive type of malware.  Unlike last month’s global 
ransomware incidents, the new threat is believed to target industrial control 
systems.  Staff responded immediately and without issue. 

  
 
B. Strategic Planning Metrics Summary 
 

1. Educational and Outreach Events:  0 

2. Number of Community Partners:  0 

  



3. Monthly Metrics 
 

Item # Strategic Planning Measure Unit June 2017 

M-1.4a Training During Work Hours Per Full 
Time Employee (48) – Current 
Month 

Total Training 
Hours / # FTE 

10.72 

M-1.4b Total Training During Work Hours 
Per Full Time Employee (48) – 
Cumulative Fiscal Year-to-Date 

Total Training 
Hours / # FTE  

23.45 
 

M-5.2 Educational and Outreach Events Number 0 

M-5.3 Number of Community Partners Number 0 

 
 
Respectfully, 
Don Corrado 
 



 

TO:   General Manager 
 
FROM:  Director of Operations 
 
SUBJECT:  Operations Report for June 2017 
 
DATE:   July 6, 2017 

 
A. Highlights 

 
1. Nansemond Treatment Plant (NTP) staff earned first place in the HRSD 

Safety Innovation Challenge for their innovative approach in installing new 
media into the odor scrubbers. By using the suction from the scrubber fan, 
staff can now complete this task in a matter of hours versus days.  A video 
of the timesaving innovation is available on the HRSD SharePoint site. 
 

2. Atlantic Treatment Plant (ATP) staff earned second place in the HRSD 
Safety Innovation Challenge for their research and purchase of a portable 
banner system that sets up an Arc Flash boundary around an area where 
staff are working. 

 
3. A new section – Surry, is included in this report to reflect some of the 

activities associated with Operations in the Town of Surry and County of 
Surry. 

 
B. Interceptor Systems 

 
1. North Shore (NS) Interceptor Systems 

 
a. There were three Sanitary Sewer Overflows (SSOs) this month.  Two 

SSOs occurred along Rudd Lane in Hampton on June 5 and were 
associated with heavy rainfall resulting in 10,335 gallons lost.    The 
third SSO occurred on June 15 in Newport News along Jefferson 
Avenue at 58th Street.  This SSO occurred when a contractor’s 
equipment malfunctioned, resulting in 19,500 gallons spilled. 

 
b. There were three interceptor complaints and seven system alarms.  

Staff followed up with each of these issues and each was fully 
resolved.   

 
c. Staff replaced all three of the discharge valves on the discharge 

header at Kingsmill Pump Station (PS).  Work included setting up a 
complete bypass of the PS and critical dewatering operations.     

 



 

2. South Shore (SS) Interceptor Systems 
 
a. There were no SSOs or odor complains this month.  
 
b. The recently rebuilt Norchester PS is HRSD’s first PS to have a 

combination biological-carbon odor control system. In late May, staff 
received an odor complaint from residents near the station. Through 
the month, staff and an odor expert ran multiple tests on the odor 
control system to determine the cause of the odors.   Based on 
results of these tests, a new mixture of activated carbon will be 
installed to improve performance. A housing will also be installed 
around a portion of the unit to minimize risk of odors at the blower fan 
and to abate the noise of the fan’s motor. In addition to the odor 
complaint, the system began suffering from low flow issues, 
jeopardizing the biology and causing staff to respond repeatedly to 
alarms at the station. Flows have been stabilized through additional 
testing and monitoring of the water supply system and staff adjusted 
the alarm’s settings in order to inform staff of performance issues 
more accurately. 

 
c. Staff held several field meetings and attended workshops for the 

Elbow Road Pressure Reducing Station (PRS) and are evaluating the 
pros and cons of a traditional style PRS versus an above ground style 
PRS similar to the Courthouse PRS.  

 
d. Staff performed condition assessment on a force main near 

Battlefield Road in Chesapeake by taking a portion of the asbestos 
concrete out of service to inspect the interior surface of the pipe and 
to define the limits of deteriorated pipe further. Staff believes the 
project scope may be reduced from an estimated cost of $4 million 
dollars to around $500,000 because of this work. 

 
e. Staff removed media from one of the air scrubber units at the NTP. 
  

C. Major Treatment Plant Operations 
 
1. Army Base Treatment Plant (ABTP) 

 
a. Sewage Treatment reported one odor incident.  Influent sulfides 

surged above normal.  Operations responded with increased 
chemical feed.  Odor B station is operating as a single stage 
system.  The adjacent tower 1 is out of service for maintenance.  
 



 

b. The Department of Environmental Quality (DEQ) performed an air 
permit inspection this month.  HRSD received a letter of compliance.  
The temporary glycerin storage tank arrived on site.  Staff connected 
feed pumps and power to the system. 
 

c. Contactors installed new raw influent pump platforms and secondary 
clarifier ladder platforms, providing a safer work condition. 
 

d. Contractors installed one contact tank stainless steel gate.   
 

e. Staff completed seal modifications to the return biosolids columns for 
Secondary Clarifiers 1 and 2.  

 
2. ATP 

 
a. The contractor is progressing with the installation of the air headers in 

the primary influent channels. Mid-Eastern Builders (MEB) is 
expecting to finish the project by the end of July. The addition of air to 
the channels for primary clarifiers #5 and #6 significantly reduced the 
amount of scum in these clarifiers. 

 
b. Construction began on the new Administration Building. 

 
3. Boat Harbor Treatment Plant (BHTP) 

 
a. On June 22, a power anomaly resulted in a 2 hour and 55 minute use 

of the bypass stack because of a fault on the drive unit of the induced 
draft fan.   As a result, staff reported two air permit deviations: one in 
the 12-hour average permit requirements and one for the burn zone 
temperature and scrubber differential pressure. 
 

b. Staff continues to optimize nitrification efforts in order to support the 
lower James River bubble permit. 

 
c. Contractors completed the aeration and secondary tank repairs and 

coatings project. This work greatly improved both the on-and-offsite 
aesthetics of the plant. 

 
d. Staff completed the rehabilitation of #1 primary clarifier. This project 

included replacement of upper flight brackets and tracks with 
fiberglass-reinforced plastic.  
     
 
 



 

4. Chesapeake Elizabether Treatment Plant (CETP) 
 
a. Staff reported an exceedance of the Virginia Pollution Discharge 

Elimination System (VPDES) permit requirement for the weekly final 
effluent Total Suspended Solids (TSS) limit during the week of June 4 
due to loss of solids from the secondary clarifiers. CETP is unique in 
that it does not have primary clarifiers, nor an optimum oxygen 
control/monitoring system for this plant. This combination resulted in 
filamentous growth that quickly caused very poor solids settling in the 
secondary clarifiers.  When the service area was hit with heavy rains, 
the plant experienced an unusually high effluent TSS. The flows 
increased from 18 Million Gallons per Day (MGD) to a peak of 
34MGD resulting in the weekly exceedance. To prevent such 
occurrence in the future, the staff implemented a new strategy to deal 
with wet weather that closely controls/monitors dissolved oxygen and 
chlorinates the return solids for filamentous growth control. 

 
b. Plant staff completed the work of replacing the air stones in twelve 

aeration tanks with membrane diffusers. 
 
c. Staff rebuilt a Non-Potable Water (NPW) pump. 

 
5. James River Treatment Plant (JRTP)  

 
a. Staff completed installation of a cylinder screen on the #2 Nitrified 

Recycle (NRCY) pipeline on Integrated Fixed Film Activated Solids 
(IFAS) tank #6.  The screen will prevent media from flowing through 
the pipe to the IFAS effluent during conditions where NRCY pumps 
might be off while the tank is in operation.  IFAS tank #6 was placed 
back in service and staff began work on modifying the #2 NRCY 
pipeline in IFAS tank #4 to create an anaerobic zone at the influent of 
the tank to include installation of a cylinder screen.  

 
b. Staff continued construction on the digested solids, magnesium 

hydroxide feed system that will aid with phosphorus removal.  
Construction focused on welding the digested solids and magnesium 
hydroxide feed and mix tank. 

 
c. Testing of Ammonia Based Aeration Control (ABAC) and Ammonia 

Versus Nitrate (AVN) control on the IFAS tanks was temporarily 
suspended until #2 NRCY pipeline work is completed on all IFAS 
tanks.  Taking tanks out of service may affect the results of the two 
control methods.   

 



 

d. Staff removed and replaced the worn out 16-inch check and gate 
valves to return activated solids pump #5.  These were large valves in 
a tight space.  Once the valves were removed, the pump was 
removed to make repairs. 

 
e. Concrete paving work was completed at the ferric sulfate unloading 

station, emergency generator and several sidewalks.  The ferric 
sulfate unloading station driveway was installed to allow delivery 
trucks to back in closer to the unloading station.  The emergency 
generator driveway replaced a worn out stone drive.  Several 
sidewalks had cracked and broken concrete needing repair. 

 
6. NTP  

 
a. On June 12, one reportable NPW spill occurred from a broken 3/4 

inch line carrying NPW.  The line burst inside a room next to the 
chlorine contact tank.  The NPW left the room, and was released 
outside onto a grassy area behind the building.  The 700 gallons of 
NPW was entirely contained to the grass on plant site and did not 
reach a storm drain.   

 
b. Staff continues to focus on the recovery of Digester #1.  Staff began 

feeding Digester #1 with five percent of total waste sludge production 
on June 26.  The Digester responded well to the sludge feeding and 
staff will continue to evaluate the health and stability of the digester 
and increase feed sludge to Digester #1 accordingly.   

 
c. On June 27, a contractor delivered two rental storage tanks (frac 

tanks) that staff will utilize as temporary storage for sludge not fed to 
Digester #1.  These tanks will allow the plant to remove Digester #2 
from service and complete coating and cleaning of Digester 
#2.  Once the cleaning and coating of Digester # 2 is complete, 
Digester #2 will return to service as an anaerobic digester and waste 
sludge will be digested equally in Digesters Nos. 1 and 2.  The rental 
storage tanks will be removed following successful Digester # 2 start-
up.    

 
d. Staff continues to address the high solids concentrations at the 

Lawnes Point Treatment Plant.   
 
e. Staff continues to work on plant improvement projects, to include a 

recently completed piping project for the primary solids. Once the 
electrical and instrumentation components are completed, the plant 
staff will have better control of primary solids management. 



 

7. Virginia Initiative Plant (VIP)  
 

a. Approximately 56,000 gallons of chlorinated, but not dechlorinated, 
effluent flowed to the receiving stream during a diversion into the new 
contact channel. 

   
b. Staff contracted with a service provider to fully investigate and review 

the entire generator control system following the May 23 power loss 
when the generators failed to start automatically.  However, prior to 
the investigation, a similar incident occurred on June 5. The 
subsequent investigation (the next day) revealed a lack of 
coordination between the protective device for the main breakers and 
generators.  Staff discovered that the protective devices were 
functioning properly, but corrected the original system settings, which 
were not in accordance with the original design and did not allow a 
long enough lead-time to allow the system to “ride” through start-up 
power anomaly.   

 
c. The power loss on June 5 resulted in an odor control exception for 

use of the incinerator bypass damper and a 2.1 parts per million 
hourly Hydrogen Sulfide reading due to the headworks scrubber 
system shutdown. 

 
d. Staff diverted effluent flow to the new contact channel for contractor 

work. 56,000 gallons of chlorinated effluent inadvertently overflowed 
into the receiving stream through the effluent chamber under 
construction.  This flow was not dechlorinated. 

 
e. Staff began feeding Methanol to the second anoxic zone.  

   
8. Williamsburg Treatment Plant (WBTP) 

 
a. Staff continued working on the fourth aeration tank to include an 

anaerobic selector zone.  We are expecting to have this modified tank 
in service in early July. 

 
b. Staff started a coatings project in the gravity thickener and grease 

trap waste PS, which will take approximately one month to complete.   
This basement was last coated about 15 years ago.  

 
9. York River Treatment Plant (YRTP)  

 
a. There were two reportable events in June, both related to loss of 

chlorination for more than 10 minutes. 



 

(1) On June 15, 2017, the hypochlorite pump stopped pumping, 
creating a no flow situation exceeding ten minutes.  The 
monitoring system set up to alert operators of extended no-flow 
conditions did not function properly.  That problem is resolved.  
Staff discovered the no-flow issue the following day during Daily 
Plant Operations Report (DPOR) review.  Plant Staff notified 
DEQ within 35 minutes of problem discovery. 

 
(2) On June 18, 2017, debris in the hypochlorite pump caused a 

14-minute hypochlorite flow stoppage.  The problem began at 
09:58 a.m.  Staff discovered and corrected the problem at 
10:12 a.m.  Plant Staff completed all notification within the 
allotted time. 

 
D. Small Communities Division (SCD) 
 

1. SC experienced one sanitary sewer overflow (SSO): 
 
A line blockage in the Rappahannock PS discharge force main coupled 
with pump blockage in the submersible pumps caused the liquid level in the 
PS wet well to rise.  Subsequently a SSO was observed in the collection 
system at the manhole with the lowest rim elevation in a quantity of 600 
gallons.  SCD operations took immediate action to reduce the levels in the 
manhole while clearing the blockages out of the pumps and force main.   

 
2. SC Treatment: 

 
a. Urbanna Treatment Plant (UBTP) 

Work commenced on the new laboratory building.   
 

b. Lawnes Point Treatment Plant (LPTP) 
SCD continues to utilize the Heavy Equipment Operator (HEO) and 
septic truck in conjunction with a helper from NS Interceptors to pump 
and haul Lawnes Point Treatment Plant at an average of one day 
every two weeks. 

 
3. SC Collections: 
 

a. King William System 
HRSD Planning & Analysis tentatively approved the first phase of a 
multi-purpose development.  The first phase of this development will 
bring an estimated 20,000 GPD to the King William Treatment Plant 
(KWTP), exceeding the current capacity of 50,000 GPD on the only 
current operational train. 



 

b. Urbanna System 
Staff attended a pre-construction meeting for the Cross Street PS 
rehabilitation.  This project should last approximately four months with 
construction and punch list items wrapping up in late September/early 
October. 

 
c. Mathews System 

Phase V of the valve replacement capital improvement project 
commenced.   

 
E. Surry 

 
1. County of Surry 

 
a. Staff corrected safety discrepancies and minor maintenance items at 

the County of Surry Treatment Plant.  Work included installing more 
safety related signs; placing storage shelves and units; repairs to the 
restroom; constructing stands for safety equipment and clearing  the 
fence of vegetation.  Work to replace the cover of the sand filter unit 
with a new lighter weight cover commenced.  Other maintenance 
items addressed included clearing solids off the aerobic digester; 
replacement of aerator cables; repairs to handrails; installation of 
catwalks and a chemical room exhaust fan, and repairs to leaks on 
the aerobic digester and coatings.  Work also continued on electrical 
and instrumentation items needing repair or replacement at both the 
treatment plant and pump stations. 
 

b. It is anticipated that the Sussex Service Authority will be operating the 
Surry County Plant on behalf of HRSD for August.  

 
2. Town of Surry 

 
Staff toured the Town of Surry Plant with representatives from the town.  
The plant is in poor condition and much of the equipment does not appear 
to be in working order. Staff is preparing to assume responsibility of the 
plant and collection system operation August 1.   

 
F. Support Systems 
 

1. Automotive 
 
a. Staff performed generator building load tests at the South Shore (SS) 

Main Office Complex and the NS Operations Center.  All generators 
operated as designed.  Staff also performed annual preventive 



 

maintenance on the SS Main Office switchgear. The system was 
tested and operated as designed. 

b. Staff performed load bank tests at Bay Shore, Bridge Street, 
Pughsville Road and Quail Avenue Pump Stations.  Staff found the 
generators operating as designed and returned them to service.  
 

2. Carpentry Shop 
 

Staff completed eight projects to include the completion of numerous 
laboratory room remodels in the Technical Services Division (TSD) 
building.     

 
3. Condition Assessment (Coatings and Concrete)  

 
a. The Supervisory Control and Data Acquisition (SCADA) project 

continues.  Condition Assessment (CA) Superintendent toured 24 NS 
pump stations and provided SS PS tours.  Staff is preparing to 
expand HRSD’s current Closed-Circuit Television (CCTV) program to 
support the entire service area. 

 
b. Staff conducted inspection assessments on gravity thickener #1 and 

primary tanks #3 and #4 at JRTP and on the exterior walls and roof 
decks of Boat Harbor Treatment Plant’s (BHTP) secondary clarifiers.  